Sporis/Art =+ choLEROW
BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 S918-001 104 SCREW - B/H (M8*P1.25*L.20) 1 002-205-820
028 BUSHING 2 |A911-36 105 WASHER - F (D26*D8.3*T3) 1 003-301-027
029 UPPER COUNTERWEIGHT 1 ]JA911-40 106 BUSHING 1 090-515-050
030 24-POSITION TUBE 1 ]JA918-32 107 BELT PULLEY 1 ]JA911-03
032 PIN 2 1004-404-014 108 O-RING 1 |000-076-688
033 WASHER - R (D20*D11.1*T2) 2 003-308-011 109 PULLEY AXLE 1 090-513-111
034 COTTER PIN 2 004-405-031 121 BELT ROTATOR PIN A 1 S912-115
035 CUSHION RING 2 |A911-37 123 BELT TIGHTENING HARDWARE A 2 190-510-14L
036 GUIDE RING 4 |A911-38 124 WASHER - SP (M8*T2.0) 4  |003-302-006
037 SCREW -B/H (M8*P1.25*L.18) 2 002-205-813 125 SCREW - B/H (M8*P1.25*L25) 2 002-205-822
038 WASHER - SP (M8*T2.0) 2 003-302-006 126 SCREW - B/H (M8*P1.25*L40) 2 002-205-842
039 SCREW - B/H (M5*P0.8*L10) 2 002-205-510 137 BELT PULLEY 2 |A911-03
040 CABLE BRACKET 1 ]JA911-055 180 BELT ROTATOR PIN B 1 S912-145
041 SET FORK 1 JA912-26 181 SCREW - B/H (M8*P1.25*L25) 2 002-205-822
042 STACK GUIDE TUBE 2 191-811-29G 182 WASHER - SP (M8*T2.0) 2 003-302-006
043 CUSHION RING 2 ]JA911-41 183 BELT BRACKET 2 191-810-09L
044 SCREW - B/H (M5*P0.8*L25) 4 |S972-030 184 NUT - H (M8*P1.25) 2 001-101-081
047 PLATE STICKER - 5KG (GREEN) 1 S912-047 185 NUT - (M6*H9.5) 2 001-105-020
048 PLATE STICKER - 10-60KG (GREEN) 1 S911-048 186 WASHER - F (D13*D6*t1.0) 2 003-301-034
049 PLATE STICKER - 65-100KG (GREEN) 1 S911-049 187 AXLE 1 091-813-030
049R |PLATE STICKER - 105-130KG (GREEN) 1 |S918-049R 188 CARABINEER 1 |A918-18
050 SCREW - B/H (M6*P1.0*L25) 4 1002-205-622 189 END CAP 2 DF-103-178
051 WEIGHT STACK CUSHION 2 |A911-48 190 RUBBER GRIP 2 DF-106-093
054 SELECTOR FORK - NO CORD 1 190-553-052 191 SCREW - H (M5*L5) 2 002-204-064
055 NUT - H (M4*P0.7) 2 1001-102-090 192 HANDLEBAR RING 2 |A931-40
056 RETRACTING CABLE 1 DF-100-021 198 SCREW - B/H (M8*P1.25*L20) 2 002-205-820
057 SCREW - P (M4*P0.7*L25) 2 002-211-080 199 WASHER - SP (M8) 2 003-302-010
060 STOPPER 2 |A926-26 200 NUTSERT - (M8) 2 001-107-010
067R |SINGLE-SIDED TAPE 2 000-065-350 201 PLASTIC COVER 2 094-330-015
068 STICKER - WARNING 1 DF-101-020D 203 PROTECTIVE PAD - GREY 1 091-830-322
069 SPACER 19 |A916-04 205 STICKER - WARNING 1 ]082-063-030
069R |WASHER - SP (M6) 19 ]003-302-011 206 WASHER - F (D13*D6*t1.0) 2 |003-301-034
070 NUT - H/N (M8) 2 1001-101-080 207 AXLE 1 ]091-813-020
071 WASHER - F (D17*D8.3*T2) 4 1003-301-038 208 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
072 BOTTLE HOLDER BRACKET 1 197-910-110 209 SCREW - B/H (M8*P1.25*L.20) 1 002-205-820
073 FOAM STRIP 1 ]091-057-010 210 WASHER - F (D26*D8.3*T3) 1 ]003-301-027
074 SCREW - B/H (M8*P1.25*L.20) 2 1002-205-820 211 BUSHING 1 ]090-515-030
076 RUBBER FOOT 4 |A911-10 212 BELT PULLEY 1 ]JA911-03
078R |PASTIC RIVET 8 |000-076-990 213 0O-RING 1 |000-076-688
079 ISOLATOR 2 |S912-085 214 BELT PULLEY AXLE 1 ]090-513-050
080 KEVLAR BELT - (168.1") 1 100-005-411 215 RUBBER PAD 2 |A911-12
081 NUT - H/N (M10) 2 001-101-030 216 SCREW - B/H (M6*P1.0*L15) 6 002-205-614
082 WASHER - SP (M10) 2 003-302-008 217 WASHER - SP (M6) 6 003-302-011
083 WASHER - F (D16*D10.2*T1.0) 4 |003-301-141 218 HEEL REST 2 |A918-13
084 SCREW - H (M10*P1.5*L35) 2 S972-144 219 RUBBER FOOT 2  |A911-10
089 STICKER - USAGE 1 |S918-089 220R |PASTIC RIVET 4 |000-076-990
090 STICKER - WARNING 1 DF-101-008 223 WASHER - SP (M8) 4 003-302-010
092 FRAME COVER - TOP 1 ]198-030-010 224 SCREW - M/H (M8*P1.25*L25) 4 |002-203-061
093 COVER SCREW - (M6*P1.0*35) 21 ]002-213-036 400 COVER ASSEMBLY 1 |197-791-060
094 COVER WASHER - (D21.5*10.5) 17 |DF-101-030A |401 TOP COVER 1 S916-401
094R |SPACER 4 ]098-013-100 402 FRONT COVER ASSEMBLY 1 197-791-020

Page 1 of 2

partsorders@gosportsart.com




Sporis/Art =+ choLEROW
BBL  Description QTY Part Number BBL Description QTY Part Number
403 FRONT COVER - UPPER 1 S918-403
404 FRONT COVER - LOWER RIGHT 1 S918-404
405 FRONT COVER - LOWER LEFT 1 S918-405
406 REAR COVER ASSEMBLY 1 S916-406
407 REAR COVER - UPPER 1 S916-407
408 REAR COVER - LOWER 1 S916-408
409 PLATE STICKER SET 1 193-691-190
410 BELT & HARDWARE 1 S918-410
411 KEVLAR BELT & ISOLATOR - (168.1") 1 ]S918-411
412 BELT TIGHTENING HARDWARE A 1 ]JA911-057
413 ADJUSTMENT HARDWARE 1 ]JA911-35
416 STACK PIN MAGNET 2 |A912-23
417 STACK ADJUSTMENT PIN 2 190-591-050
418 STOPPER 2  |A922-63
419 WEIGHT PLATE - 5KG 23 |S911-419
420 STACK COUNTERWEIGHT 2 S912-420
421 PIN 4 |A911-44
422 CABLE BRACKET 1 S972-406
423 WEIGHT PLATE BRACKET 1 S912-423
424 COVER TUBE SPACER - GREY 2 191-891-02K
425 CUSHION RING 2 |S911-425
426 SELECTOR FORK - W/CORD 1 ]JA911-50
427 SELECTOR FORK - NO CORD 1 190-591-530
428 BOTTLE HOLDER (NEW) 1 197-691-280
429 MAIN FRAME - GREY 1  |197-791-29K
430 RUBBER FOOT COVER 6 S911-430
431 FRAME HARDWARE 2 S911-432
432 SEAT FRAME - GREY 1 S918-432G
433 HEEL REST 2 S918-433
434 BACK CUSHION - BLACK 1 S918-434B
435 PULL HANDLE 1 ]JA918-19
436 BELT BRACKET 1 ]A918-17
437 HANDLE REST - GREY 1 S918-437G
438 AXLE 1 ]JA918-16
439 BELT PULLEY AXLE 3 S911-431
440 ROLLER AXLE 1 |S912-441
441 GROUND ANCHORS 1 191-791-960
460 COVER HARDWARE 17 ]191-091-010

partsorders@gosportsart.com

Page 2 of 2



CNSE CHANGE DESCRIPTION COENCE | NamE @ ﬂj - UNITS | MM |SALES BLOW UP DraGRam|TAGRAY T oo ciin b
P016.0130 | A0\ HiA Bt e [441] 05-20151205M | HRETIE E@@T gié / / ( ; BY aTY 1 $918
FITNESS
2016.01.30 Zéhﬂ(g?’,’é&ﬁﬂ%&ﬁﬂ)ﬂmﬁj@ 05-20150906M | EugE RESTRICTED USAGE — VERSION| BQ | XX MODEL
2060130 |l [F20 e ums@E) os-eorstoot | sews2 | LA JNT FORVARD T0 AVIDNE VBD ISWT AUTRRIEED| B o | 116




